FILED SEP 14, 2016
DOCUMENT NO. 07517-16

FPSC - COMMISSION CLERK
T A 10 STATE OF FLORIDA STEVE CRISAFULLL

OFFICE OF PUBLIC COUNSEL Speaker of the House of

C/o0 THE FLORIDA LEGISLATURE
111 WEST MADISON ST.
ROOM 812
TALLAHASSEE, FLORIDA 323199-1400
1-800-342-0222

EMAIL: OPC_WEBSITE@LEG.STATE.FL.US
J.R, Kelly WWW.FLORIDAOPC.GOV

Public Counsel

September 14, 2016

Carlotta Stauffer

Office of Commission Clerk
Public Service Commission
2540 Shumard Oak Blvd.
Tallahassee, FL 32399

Re: Docket No. 150071-SU
Dear Ms. Stauffer,

Please find enclosed for filing in the above referenced docket the Direct Testimony and
Exhibits of Andrew T. Woodcock. This filing is being made via the Florida Public Service
[...]
to Key Largo Wastewater Treatment District

Page 2 of 53

award of the Vacuum Station £ Tank Rehabilitation construction contract to Wharton
Smith, Inc. in the amount of $207,750.00.

Please contact us if you need further information or have questions regarding our
evaluation.

Sincerely,
Edward R. Castle, P.E.

Vice President, Director of Wastewater




Docket Ne. 150071-8U

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 3 of 53

Wharton-Smith, inc.

125 W. Indiantown Road, Ste. 201
Jupiter, FL 33458

Corporate: 750 Monroe Road
Sanford, FL 32771

Contact: Gregory Williams

Pheone: {561) 748-5956

PROPOSAL FOR
KEY LARGO WASTEWATER TREATMENT DISTRICT
VACUUM STATION E TANK REHABILITATION

A

Wharton-Smith, Inc.

CONSTRUCTION GROUP




Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 4 of 53

Yacuum Station Tank E Rehabilitation

Section 1: Execufive Summary

Wharton-Smith, inc. was founded in Central Florida in 1984 by George Smith and Bill Wharton, who envisioned
growing a company that would encompass strong work ethics and have a positive Impact within the communities
that we serve, A Top 400 ENR Contractor, with a strong financial backing, Wharton-Smith continues to uphold those
founding ideals under the leadership of Ron Davoli, President/CEQ. As a result, the firm has built a solld reputation
throughout the Southeast United States and abroad.

Today, many of the finished projects of Wharton-Smith are familiar landmarks in the United States and
internationally. Wharton-Smith Is headquartered in Central Fiorida, with branch offices In Baton Rouge, LA;
Charlotte, NC; Gulfport, MS; Jupiter, F; and Tampa, FL. Our company employs highly qualified staff comprised of
construction managers, project estimators, superintendents, engineers, craftsman, and other specialists in many
construction disciplines.

Wharton-Smith specializes in Environmental, Commercial, Educational, industrial, International, and Entertainment
construction. Our services include providing preconstruction, construction management, general contracting, green
buyllding, and design-bulld services to both private and public agencies throughout the Southeastern United States
and abroad.

To ensure our technical capabilities are of the highest degree, our staff completes regular training on new
technology and materials available for our industry. This enables us to communicate on the same level as the
architectural and engineering staffs that we come Into contact with on each project.

Wharton-Smith takes great pride in our unique qualifications, our commitment to the community, and our
commitment to providing a high quality product for our dients.

Wharton-Smith has constructed numerous projects similar in nature, scape, and size to the Chemical System
Upgrades Project throughout the southeast and have included our past 5 years Completed Projects list for your
review,

Gur Vision:
Wharton-Smith is the construction group of choice for our employees, our clients and the
communities we serve.

Our Mission:

To exceed our clients' expectations by performing with the highest quality,
professionalism and fairness, and by communicating with honesty and
integrity at all times.

Key LARGO WASTEWATER TREATMENT DISTRICT

WOenms



Vacuum Station Tank E Rehabilitation

Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 5 of 53

Section 1: Executive Summary

Wharton-Smith, Inc. Office Locations

Corporate Office

750 Monroe Road
Sanford, FL 32771
Seminole County
Phone: (407) 321-8410
Fax: (407) 327-6984

Tampa, Forida;

4912 W. La Salle Street
Tampa, FL. 33607
Hillsborough County
Phone: (813) 288-0068
fax: (813) 288-0371

Jupiter, Florida:

125 W. Indiantown Road, Suite 201
Jupiter, FL 33458

Palm Beach County

Phone; (561) 748-5956

Fax: (561} 748-5958

nancial

Charlotte, North Carolina

5601 77th Center Drive, Suite 120
Charlotte, NC 28217
Mecklenburg County

Phone: {704) 525-5695

Fax: (704) 525-5697

Baton Rouge, Loulslana
17474 Opportunity Avenue
Baton Rouge, LA 70817
East Baton Rouge Parish
Phone: (225) 754-0550
Fax: (225) 754-0578

Gulfport, Mississippl

1600 30th Avenue, Sulte 101
Gulfport, MS 39501

Harrison County

{228) 284-2068 - phone
(228) 284-2117 -fax

BONDING: Continental Casualty Company

The Guignard Company - Agent
1904 Booth Circle, Longwood, FL 32750
Contact: Bryce Guignard, Ph: (407) 834-0022

BANK: JP Morgan Chase Bank
450 S. Orange Avenue, Floor 10, Orlando, FL 32801
Contact: Liz Rodrigquez
Ph: (407) 236-5451

INSLIRANCE: Brouchard Insurance
101 Starcrest Drive, Clearwater, FL 33765

Contact: Paul Ram, Ph: (727) 451-3181

FEDERAL EMPLOYER TAX 1.D. NUMBER: 59-2392802

KEY LARGO WASTEWATER TREATMENT DISTRICT

v
S g o



Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Fank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 6 of 53

Vacuum Station Tank E Rehabilitation

Section 2: Past Projects |

Ft. Walton Beach P5 #1 Storage Tank, Ft. Walton Beach, FL

Owner: City of Ft. Walton Beach Contact: Tom Bolduc, Eng. & Utllities Dir.
105 Miracle Strip Pkwy Phone: {850) 833-9607
Ft. Walton Beach, FL 32548 Email: tholduc@fwb.org

Start Date: October 2012 Completion Date: | January 2014

The project included the total rehabilitation and expansion of the City's existing 10 MGD WW Pump Station #1. Structural
modifications to the existing pump station to increase the wetwell storage volume by converting the statlon from a dry-pit to
a wet-pit pump station, Sprayrog polyurethane interior coating, a new 4 MG EQ concrete storage tank, (4} new 200 HP
submersible pumps with VFDs, process piping. new electrical building, modifications to the existing electrical bullding,
emergency generator system, site electrical, Instrumentation and controls, demolition, and sitework. The existing station was
taken out of service with bypass pumping. The site contained poor solls in some locations that made dewatering difficult and
required the installation of pile systems for foundation support of the EQ tank, vaive vault, and portions of the pump station.
The station was constructed with split operating systems for complete redundancy.

Ocean Reef Wastewater Treatment Plant, Key Largo, FL

Owner: North Key Largo Utliity Corp Contact: Jeffrey Oeltjen, Vice President
24 Dockside Lane, #512 Phone: (305) 367-7337
Key Largo, FL 33037 Emall: joeltjen@orcareef.com
Start Date: July 2009 Completion Date: | July 2011

Rehab of existing WWTP (.55 MGD} to inciude influent screen odor control system, chemical storage tanks & pumps, membrane
bloreactor process, aeration blowers, UV disinfection equipment, reverse osmosis system for effiuent treatment blower bidg,
Included demolition of existing portions of the WWTP & replacement with new WWTP, RO WTP modifications, new electrical
bidg. including MCC, new biower bullding, new MBR treatment 4ea @ 23,350 gallon capacity for a wastewater trestment plant
capacity at .6 MGD, RO skid at 150,000 galion capacity.

Cudjoe Key AWRF, Cudjoe Key, FL
Owner: FKAA Contact: Thomas Walker
1100 Kennedy Drive Phone; (305) 295-2140
Key West, FL 33041 Email: twalker@fkaa.com
Start Date: January 2013 Completion Date: January 2015

Censtruction of new offsite Influent forcemalns and water transmission main to tha site. Initial site preparation inciuding
removal of the existing landflll liner, tire chips and fly ash. Construction of new offsite duct bank for underground electric and
fiber optic to the site. Construction of a new 0.94MGD advanced water reclamation facility, The new WWTP inciudes the
following: an operations building which will house the administrative and personnel areas, process control room, electrical
roorn, and chemical feed & storage; influent screening facilities; two flow equalization basins; two 5-stage bioleglcal nutrient
removal treatment trains each incduding enaerobic, 1st anoxic, aeration, 2nd anoxic and reaeration basins; twe secondary
clarifiers; two cloth disk tertiary filters; chiorine contact basin Including two serpentine channels and plant effluent reuse

| pumping facllities; four shallow injection wells; standby power; blowers; air piping: sitework.

KEY LARGO WASTEWATER TREATMENT DISTRICT




Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 7 of 53

Vacuum Station Tank E Rehabilitation

5o S Uiy

Section 2: Past Projecis

Big Coppitt Key Wastewater Treatment Plant, Key West, FL

Ownmer: FKAA Contact: Donald R. Hubbs
1100 Kennedy Drive Phone: (305) 295-2142
Key West, FL 33041 Email: dhubbs@fkaa.com
Start Date: | September 2007 Completion Date: | May 2009

Construction of the sequence batch reactor located across the street from the Boca Chica Naval Alr Station. The work scope
includes 1 screening unit, 3 sequence batch reactors, 1 equalization tank, 3 denitrifying deep bed filters, 2 chlorine contact
tanks, sludge holding tank, centrifuge solids dewatering system, public reuse water tank, sodium hydroxide, sodium acetate,
aluminum sulfate, & sodium hypochlorite storage & feed systems, control bullding, 1 diesel powered generator, transformer
& supporting electrical supply & controls, a plant reuse system, 2 shallow Injection wells for disposal, 2 storm water dry
retention basins with swales, 2 groundwater monitoring wells, and appurtenances and all associated sitework.

Key West Distribution Pump Station, Key West, FL

Owmer: FKAA Contact: Donald R. Hubbs
1100 Kennedy Drive Phone: (305) 295-2142
Key West, FL 33041 Emall: dhubbs@fkaa.com
Start Date: | January 2005 Completicn Date: | March 2007

Construction of a new water distribution pump station. The work scope included: replacement of an existing pump station
including demolition of existing facilities, construction and instaliation of a new pump station, construction of a two-bay parage,
a two story operaticns building with two bay garages, vard piping, sitework, new dlesel fuel tank and all associated electrical
and instrumentation and controls improvements necessary to complete the project. The successful completion of this project
resulted in an additional contract with this owner.

Stock Island Pump Station Pipe & Desalination Tank iImprovements, Stock Island, FL

Owner: FKAA Contact: Donald R. Hubbs
1100 Kennedy Drive Phone: (305) 295-2142
Key West, FL 33041 Emaii: dhubbs@tkaa.com
Start Date: | July 2005 Completion Date: | April 2006

The project generally consists of construction of inlet piping in each water tank, caldum hypochlorite system, chemical injection
manholes, booster pump, chiorine residuals analyzers, electrically actuated valves, ammonia gas system, and related facliity
improvements,

ECR WRF Reclaimed Water Project, Juno Beach, FL

Owner: NextEra Energy {FPL) Contact: Suzanne R. Brown, Sourcing Speclalist,
700 Universe Bivd Phone: (561) 304-5695
Juno Beach, FL 33408 Emall: Suzanne.brown@fpl.com

Start Date; | May 2009 Completion Date: | May 2011

The scope of work shall generally consist of furnishing and installing a rapid mixfflocculation basin with mixing equipment;
deep bed filters with mud well, backwash pumps, blowers and concrete slabs; prestressed concrete storage tank, chlorine
contact basin, chemical storage tanks and secondary contalnment structures, chemical metering pumps, valves and associated
double wall piping; sodium hypochlorite generators and electrical bullding; site work; asphalt drive; vertical turbine pumps and
appurtenances, reclaimed water pipeline, potable water pipeline, reject and drain water pipeiines, gravity sanitary sewer,
manholes and submersible [ift station; electrical and instrumentation work, and atl other work necessary for & fully functional
reclaimed water facllity as shown on the contract drawings and described In the Contract Documents.

KEY LARGO WASTEWATER TREATMENT DISTRICT

v
S T



Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 8 of 53

Vacuum Stafion Tank E Rehabilitation

Section 2: Past Projects

, \\ ﬁt David . Riz
\ Florida Keys -
g Aggeduct Authority Rodund Koy
Post Box 1239
1100% S— Rosa M. Dall
Ky Weet, Fad o
=gy J, Rabert Daan
o Ky Wea
Antolnatio M. Appel
James C. Reynokls
Exsoutive Director
Mr. John French 27 July 2009
Vica President
3547 SW Corporate Parkway

Palm City, FL 34980

Subject Big Coppitt Wastewater Treatment Plant
Wharton Smith Construction

Me. French, the Big Coppitt Wastewaler Treatment Plant construction commenced in December
2007 and was recently completed by Wharton Smith for the Floride Keys Aqueduct Autharity
and Monrce County.

We appreciate your cooperation, stick-too-it-ness and professional attention throughout the
project that resulted In @ job well done, on time and on budget.

In parficular, we appreciate the dedicated efforts of Serge and Asif In completing the project
much fo our satisfaction, and look forward to working with your team on future projects.

me AUTHORITY
Ray M. Shlnwkubo%
Director of Environmentsl Services

KEY LARGO WASTEWATER TREATMENT DISTRICT

Guums



Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewater Treatment District

Page 9 of 53

Vacuum Station Tank E Rehabilitation

Section 2: Past Projects

Fiorida Pawer & Light Company, 700 Univiveo Blvd, Juso Bench, FL 334080020

FPL.
Seplember 15, 2010

John French

Vice Presiient
Wharton-Smith, Inc.

3547 SW Corparate Parlovey
Paim City, FL 34990

RE:  Wharton Smith Latter ¢f Refatence

Dear Mr, French,

FPAL had the opportunity t work with Wharton-Smth, 1nc. on the projects at the Reclaimed Waler
Faciity ot ECRWRF and the West County Enezgy Center (WCEC). Wharton-Smith consistently worked
well vith FPEL and ¥s tenm membess and provided an experienced construciion team.

The Contracts included w niew recisimed waber faclity st the ECRWRP se and 2 recinimad waker
fachity s the Wast County Energy Center (WCEC).

FPAL nppreciates the aifosts of your team in getting the project completed suctessfully and
commend them on the quality and professionalism. We. look forward to futore work with your team,

(iwd

CC:  Astf Shaikh - Wharton Smith Inc

wnFM Gronc xratenty

KeY LARGO WASTEWATER TREATMENT DISTRICT



Docket No. 150071-SU

Exhibit ATW-4

Recommendation of Vacuum Tank Rehabilitation Award
to Key Largo Wastewatar Treatment District

Page 10 of 53

Yacuum Station Tank E Rehabiliitation

Section 3: Project Methodology and
Management Approach

The following Is our methodology for this project. The most effective way to be successful on this project is to ensure
that we ensure that all temporary materials are on site prior to shutting down the existing system. Upon
mobilization and recelpt of all materials required, we will establish a location for the temporary Vacuum tank and
excavate for Installaticn. Once the temporary tank has bean set, tie-ins to the existing plping system shall
commence for connection to the temporary tank. Installation and connection of control and electrical wire will be
the final stage prior to shutting down the existing and connecting the temporary.

The Owner will empty and clean the existing tank. Upon completion, WS! will identify areas of corrosion, remove
all corroded metal, and replace with 3/8” steel welded on the exterior of the tank.

Once the steel repairs are complete, coating applications of the interior and exterior of the tank can commence,

Upon completion of the coatings, all piping will be reconnected to the existing tank and removed from the
temporary tank. The existing tank will be put back into service,

The temporary tank stall be cleaned by the District and loaded for shipment by WS!. The construction zone wiil be
cleaned and the site restored to preconstruction conditions.